
PRINT ENVISION SYSTEM
CONSTRUCTION MANUAL



Package content
& components list

B B

C

E

F
G

H

A
C

DD

Components List

A: 1x Stand U-shape Base 
B: 2x L-shap e Outer Bottom Leg
C: 2x Straigh Inner Top Leg
D: 2x L-shape Outer Top Connector (Left, Right)
E: 1x Horizontal X axis
F: 1x T-shape Connector
G: 1x Horizontal Z axis
H: 1x Projector mount kross
I: 1x Ball Head

4x Mounting screws M8
8x   Mounting screws M6
7x Winged screw M8
1x Photo Screw 3/8’’
2x Plastic Blanking 50x30mm
2x Plastic Blanking 30x30mm
1x Plastic Blanking 25x25mm
1x  Inbus M6, M8

Optional Accessories

Projector weight compensation

1x Loop Screw
1x Nut M6
1x Steel rope (rubber coated) 4m
2x Cable clamp
1x Turnbuckle



Fast Lane



The Base

What You Need

Parts

Screws

A: 1x Stand U-shape Base
B: 2x L-shap e Outer Bottom Leg 

4x Mounting screws M8

Tools
1x Inbus M8

1.
Step 









Top Frame

2.
Step 

What You Need

Parts

Screws

C: 2x Straigh Inner Top Leg
D: 2x L-shape Outer Top Connector (Left, Right)
E: 1x Horizontal X axis
F: 1x T-shape Connector

6x Mounting screws M6
2x Winged screw M8

Tools
1x Inbus M6













Frame Completion

What You Need

Parts

Screws

STEP 1 Result
STEP 2 Result

4x Winged screw M8

3.
Step 









Projection Arm

Parts

Screws

G: 1x Horizontal Z axis

2x Mounting screws M6

Tools
1x Inbus M6

4.
Step 

What You Need





Projector Assembly

5.
Step 

What You Need

Parts

Screws

H: 1x Projector mount kross
I: 1x Ball Head

1x Photo Screw 3/8’’









Projector weight
Compensation

(optional)

6.
Step 

What You Need

Parts

Screws

1x Steel rope (rubber coated) 4m
2x Cable clamp
1x Turnbuckle

1x Loop Screw
1x Nut M6

Tools
1x Wrench M6
1x Wrench M4



1.

2.

3.

4. 5.


